Arm

HS30 Arm

Part Part Name Part Number
1 Arm (0.625" Anvil) 1030011
2 Adjusting block 2030073
3 Spacer (Anvil) 4029083-002
4 Key 8x10x150 4029393
5 Washer (x2) A21178
6 HT Hex Bolt M20x60 Y61771-652
7 Skt Set Screw M12x100 Y70979-658
8 Full Nut M12 Y82579-601
9 HT Hex Bolt M20x80 Y61771-656

 

You also may be interested in...

Brake Assembly

Clutch Lever Assembly

Crankshaft Assembly

CONTACT US